CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD

Fresno Office
1685 "E" St.
Fresno, CA 93706-2007

CENTRAL VALLEY REGION

Sacramento Office (Main) Redding Office
11020 Sun Center Dr. #200 364 Knollcrest Dr. #205
Rancho Cordova, CA 95670-6114 Redding, CA 96002

Regional Board Website (https://www.waterboards.ca.gov/centralvalley)

WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0074

Order Type(s):
Status:
Program:

Region 5 Office:

Discharger(s):
Facility:
Address:
County:

Prior Order(s):

ORDER INFORMATION

Waste Discharge Requirements (WDRs)
Adopted

Non-15 Discharges to Land

Fresno

City of Madera

Madera Wastewater Treatment Facility
13048 Road 21 V2, Madera, CA 93637
Madera County

95-046, 89-051, 72-272
[...]
WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0074 1
CITY OF MADERA

MADERA WASTEWATER TREATMENT FACILITY

MADERA COUNTY

FINDINGS

The Central Valley Regional Water Quality Control Board (Central Valley Water Board)
hereby finds as follows:

Introduction

1. City of Madera (Discharger or City) owns and operates the Madera Wastewater
Treatment Facility (WWTF or Facility), which is located approximately 5.4 miles
southwest of Madera in Madera County, Section 30, Township 11S, Range 17E,
and Section 25, Township 11S, Range 16E, Mount Diablo Base and Meridian
(MDB&M). The Facility’s location is depicted on the Site Location Map in
Attachment A.

2. The Facility is comprised of the following Madera County Assessor Parcel
Numbers (APNSs):

e APN 045-121-004 e APN 045-112-006
o APN 045-112-005 o APN 045-112-022

3. As the owner and operator of the WWTF, the Discharger is responsible for
compliance with the Waste Discharge Requirements (WDRs) prescribed in this
Order.

4. The following materials are attached and incorporated as part of this Order:
a. Attachment A — Site Location Map
b. Attachment B — Facility Map
C. Attachment C — Flow Schematic

d. Attachment D — Requirements for Monitoring Well Installation Work Plans
and Monitoring Well Installation Reports

e. Standard Provisions & Reporting Requirements dated 1 March 1991
(SPRRs)

f. Information Sheet

5. Also attached is Monitoring and Reporting Program R5-2022-0074 (MRP),
which requires monitoring and reporting for discharges regulated under these
WDRs. The Discharger shall comply with the MRP and subsequent revisions
thereto as ordered by the Executive Officer.



WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0074 2
CITY OF MADERA

MADERA WASTEWATER TREATMENT FACILITY

MADERA COUNTY

10.

Regulatory History

WDRs Order 95-046 was adopted by the Central Valley Water Board on

24 February 1995. WDRs Order 95-046 currently regulates the Madera WWTF
and authorizes a monthly average daily dry weather discharge flow of up to

7.0 mgd of undisinfected secondary wastewater to fifteen evaporation/percolation
ponds across 280 acres. WDRs Order 95-046 stated the WWTF consisted of two
primary clarifiers (operated in parallel), one back-up clarifier, two media trickling
filters (in parallel), two secondary clarifiers (in parallel), and two anaerobic sludge
digesters (in parallel), and four sludge drying beds.

On 8 November 2001, the Executive Officer issued Cleanup and Abatement
Order (CAO) 5-01-727 for improper sludge and solids discharge practices at the
WWTF. Staff inspections in 1998 and 2001 revealed that Facility operators had
been diluting digested and undigested sludge with effluent, conveying the
effluent-sludge slurry through a common pipeline, and discharging it directly to
disposal ponds, even while the disposal ponds were in active service. Operators
at the Facility had also been discharging undigested sludge directly to disposal
ponds and burying screenings and grit onsite.

The CAO required the City to cleanup sludge accumulations in disposal ponds
and to provide a technical report that included a work plan to describe immediate
actions to cleanup accumulations of wet sludge in active disposal ponds and
dried sludge in inactive disposal ponds. In addition, the City was also tasked with
identifying and characterizing the extent of contaminated soils caused by
improper sludge and grit disposal practices and determine waste constituent
concentrations in contaminated soils.

To abate the improper sludge and solids disposal practices, the City discontinued
the onsite disposal of screenings, grit, and sludge to the Facility’s sludge drying
beds and disposal ponds; cleanup of solids that had been discharged to an
unlined pit near the treatment works and backfill of the pit with native soil;
repaired the sludge digesters; and completed soil investigation work required by
the CAO. In February 2004, the City replaced the sludge drying beds with a
skid-mounted centrifuge, a second centrifuge was added between 2005 and
2007. While the City completed the activities required by the CAO, historical
disposal activities could have resulted in potential impacts to underlying
groundwater.

On 3 April 2003, the Discharger submitted a Report of Waste Discharge (RWD)
for a Facility expansion and requested a flow increase from 7.0 mgd to 10.1 mgd.
The expansion of the Facility was completed in 2008 and utilizes an activated
sludge technology with biological nutrient removal. The expansion included the



WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0074 3
CITY OF MADERA

MADERA WASTEWATER TREATMENT FACILITY

MADERA COUNTY

11.

12.

13.

addition of the Biological Nutrient Removal (BNR) process, which was introduced
to lower the amount of nitrogen in the effluent to below drinking water standards.
The WWTF expansion also included the addition of a septage receiving station,
added two new grit chambers, added four secondary clarifiers, a third anerobic
sludge digester, two centrifuges, and a cogeneration facility to generate
electricity to help offset facility electrical energy requirements. However, the

April 2003 RWD did not discuss a proposed effluent disposal method to justify
the flow increase.

On 20 May 2010, the City submitted an addendum to the 2003 RWD, which
provided an evaluation of the following two effluent disposal methods to justify
the flow increase to 10.1 mgd: (1) construction of a groundwater extraction well
network and conveyance pipeline to a Madera Irrigation District canal or (2)
purchasing additional land to practice reclamation in the form of agricultural
irrigation. The 2010 ROWD addendum proposed moving forward with the
groundwater extraction well network disposal method. During subsequent
meetings with Central Valley Water Board staff, it was determined that the
Madera Irrigation District canals that the City proposed to discharge effluent to
may be Waters of the United States and, therefore, any discharge of pollutants to
the canals would potentially require a National Pollutant Discharge Elimination
System (NPDES) permit. In response, the City did not pursue the canal
discharge option.

On 4 October 2018, Central Valley Water Board staff issued the City a 13260
letter requiring the City to submit a RWD to update the WWTF’s WDRs. The City
submitted a RWD on 23 May 2019 requesting to rescind the City’s previous
request for a flow increase to 10.1 mgd for the time being. Staff responded to the
RWD in a 19 August 2019 letter and memo expressing concern that the City’s
speculative growth could eventually result in the City exceeding a flow limitation
of 7.0 mgd. Therefore, the August 2019 letter asked the City to either provide a
report projecting the City’s 20-year growth and corresponding WWTF flows or
sufficient demonstration that the WWTF has disposal capacity for flow increase
to 10.1 mgd.

In response to the August 2019 letter, the City acknowledged that the City’s
planned future growth may result in the WWTF’s exceeding 7.0 mgd in the next
20 years if speculative projects move forward. The City requested additional time
to install groundwater monitoring wells and evaluate groundwater conditions to
submit the necessary information to be permitted to up to 10.1 mgd

(i.e., wastewater treatment capacity assessment, updated water balance, and
antidegradation evaluation). This Order retains the 7.0 mgd flow limitation but
includes a time schedule requiring the Discharger to collect the necessary
information to justify increasing the Facility flow limitation above 7.0 mgd. To



WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0074 4
CITY OF MADERA

MADERA WASTEWATER TREATMENT FACILITY

MADERA COUNTY

14.

15.

16.

17.

18.

increase the WWTF flow limit above 7 mgd, the Discharger will need to submit a
Report of Waste Discharge proposing the flow limit increase and satisfy CEQA.

Water Board staff inspected the City of Madera WWTF on 17 April 2020 after
receiving an anonymous complaint of an open well in the bottom of pond 9S.
Staff conducted an inspection of the pond and discovered a partially destroyed
well with a diameter of approximately 14 inches which was 20 to 25 feet deep. In
a 1 May 2020 letter, staff required the City of Madera to properly destroy the well
per California Department of Water Resources and Madera County regulations
by 30 June 2020. According to the well destruction report, the well was destroyed
on 30 June 2020 by Madera Pumps Inc.

The WDRs for the City’s WWTF are being updated to ensure the discharge is
consistent with water quality plans and policies. WDRs Order 95-046 will be
rescinded and replaced with this Order.

Facility and Discharges
Existing Facility and Discharges

The City’s WWTF serves the City of Madera. The WWTF receives wastewater
from residential, commercial, and industrial sources. The City currently has a
pretreatment program in conformance with Code of Federal Regulations (CFR),
Title 40, Part 403. The program was approved on 23 September 1983.

Based on 2021 Census data, the City of Madera serves an estimated population
of about 68,000 people. The City is a disadvantaged community with a median
household income (in 2020) of $49,335, according to the United States Census
Bureau.

The WWTF is a fully enclosed facility (e.g., tanks, concrete-lined facilities of
limited areal extent), which consists of an influent lift station and headworks,
three primary clarifiers, three oxidation ditches, four secondary clarifiers, two
primary digesters, one secondary digester, two centrifuges, and

15 evaporation/percolation ponds. In the past, the Facility utilized 14
evaporation/percolation ponds for effluent disposal. Since the adoption of Order
95-046, Pond 9S was constructed, bringing the total disposal pond acreage to
320 acres. Influent is treated between three parallel primary clarifiers where
primary effluent is mixed with return activated sludge and pumped to the
oxidation ditch structure. The oxidation ditches operate in parallel and provide
biological treatment where aerobic and anoxic zones provide nitrification and
denitrification for nitrogen removal. A Facility Map is included in Attachment B
and a Flow Schematic is included in Attachment C.



WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0074 5

CITY OF MADERA

MADERA WASTEWATER TREATMENT FACILITY

MADERA COUNTY
Google Earth images shows five evaporation/percolation ponds are typically in
use at a time, and currently there are no plans to expand the current disposal
area. In addition, the Facility includes an unlined emergency disposal pond
across a surface area of five acres. According to City staff, the emergency
holding pond can be used to hold raw wastewater and/or primary effluent in the
event of an emergency, if maintenance is required, or if the primary effluent
pumps fail. Raw wastewater is pumped back into the headworks once operators
have corrected the operational issue. Recent conversations with City staff
indicate that the City is interested in pursuing reclamation options if possible.

19.  According to the 2019 RWD, current sludge handling operations at the WWTF
consist of transferring sludge from the two primary digesters to a secondary
anaerobic digester. Centrate from the digester is returned to the headworks of
the treatment plant. Treated sludge is then dewatered using two skid mounted
centrifuges, after which the dewatered cake is deposited into trailers which are
hauled off by Synagro for composting.

20.  WWTF monthly influent flows for 2017 through 2021 are shown in Table 1 below.

Table 1 - Influent Flow (mgd)

Year Minimum Maximum Annual Average
Monthly Flow | Monthly Flow Flow

2017 4.71 5.02 4.87

2018 4.64 5.01 4.84

2019 4.83 5.98 5.20

2020 4.93 5.20 5.09

2021 4.84 5.62 5.22

21.  Monitoring data collected from 2017 through 2021, shown in Table 2, indicates
the WWTF provides, on average, 93 percent reduction for BOD and 95 percent
reduction for TSS.

Table 2 — BOD and TSS Data

BOD BOD BOD TSS TSS TSS
Year Influent Effluent | Removal Influent Effluent | Removal
(mg/L) (mgl/L) (%) (mgl/L) (mglL) (%)
2017 253 10.6 96 239 7.5 97
2018 266 17 1 94 239 12.2 95




WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0074 6
CITY OF MADERA
MADERA WASTEWATER TREATMENT FACILITY
MADERA COUNTY
BOD BOD BOD TSS TSS TSS
Year Influent Effluent Removal Influent Effluent | Removal
(mglL) | (mglL) (%) (mglL) | (mglL) (%)
2019 266 17.3 93 289 11.7 96
2020 213 17.9 92 189 15.3 92
2021 215 18.2 92 192 12.7 93
22. The 23 May 2019 RWD states that the oxidation ditches are designed to achieve

an effluent total nitrogen of 10 mg/L or less; however, monitoring data for 2021
and first quarter of 2022 shows that the Facility’s nitrogen removal capacity was
reduced. City staff attributed the reduce nitrogen removal to bacteria issues
within the oxidation ditches. To correct the issue, City staff reseeded the
oxidation ditches with sludge from the Fresno-Clovis Regional Wastewater
Treatment Facility in February 2022. The 2022 second quarterly sample result
indicates that the reseeding has appeared to correct the WWTF’s nitrogen
removal issues. This Order includes a total nitrogen effluent limit of 10 mg/L to
ensure that the Discharger operates the Facility in a manner protective of
underlying groundwater. Table 3 below summarizes the WWTF’s effluent total
nitrogen data since 2017.

Table 3 — Effluent Total Nitrogen Data (2017 - Q2 2022)

Constituent

Units

2017 2018

2019

2020

2021

Q1 2022

Q2 2022

Total Nitrogen

mg/L

2.5 9.7

16.7

7.5

18.7

37.0

2.8

23.

are shown in Table 4 below.

Table 4 — Salinity Data (2017 — 2021)

Effluent annual averages for select salinity constituents from 2017 through 2021

Constituent Units 2017 2018 2019 2020 2021
TDS mg/L 367 353 357 373 365
EC umhos/cm 642 690 731 649 734




WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0074

CITY OF MADERA

MADERA WASTEWATER TREATMENT FACILITY

MADERA COUNTY
Constituent Units 2017 2018 2019 2020 2021
Chloride mg/L 70 72 70 68 75
Sodium mg/L 77 75 75 71 71
Sulfate mg/L 29 30 28 25 31

24.

25.

26.

Industrial Pretreatment Considerations

Certain industrial wastes, when discharged to wastewater treatment facilities
without adequate controls, may cause one or more of the following problems:

a.

Interference or Upset. Discharges of high volumes or concentrations of
certain waste constituents can inhibit or interfere with proper operations,
thereby impairing the WWTF’s ability to treat wastewater—and potentially
preventing compliance with WDRs.

Sludge Management. Industrial wastes, particularly metals and other
toxic constituents, can limit available sludge management alternatives,
thereby increasing the cost of sludge management and disposal.
Contaminated biosolids may also be unsuitable as a soil amendment.

Pass-Through. Some industrial wastes may not receive adequate
treatment and pass through the treatment system in concentrations that
can could unreasonably degrade groundwater quality and/or prevent
recycling of domestic wastewater.

Other Hazards. Additionally, the discharge of explosive, reactive, or
corrosive wastes can cause damage to the wastewater collection system
or the treatment works, as well as threaten the safety of workers and/or
the general public.

The Discharger has an Industrial Pretreatment Program to regulate the discharge
of industrial wastes into the collection system or treatment works, so as to
prevent damage to the sewer system or treatment works, inhibit or disrupt the
treatment process, or cause violation of the Effluent Limitations or Groundwater
Limitations in this Order.

The Dischargers' current Industrial Pretreatment Program consists of seven
industrial users (IUs), which discharge to the WWTF. The |Us are classified as
non-categorical. Current issued permits are valid until 31 December 2025. The
Central Valley Water Board finds that this program is adequate to meet the
Facility’s needs, and to prevent the various issues described above. Under this



WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0074 8